Generic Guidelines and Job Aids for Community-Based Management of Acute Malnutrition (CMAM), November, 2010

Routine Medicines Protocols

Adapted from Valid International. 2006. Community-based Therapeutic Care (CTC): A Field Manual. Oxford, UK: Valid International.
	MEDICINE/SUPPLEMENT
	WHEN TO GIVE
	AGE / WEIGHT
	PRESCRIPTION
	DOSE

	ANTIBIOTIC
	On admission
	All beneficiaries
	Amoxicillin 

50-100 mg/kg bodyweight/day
	3 times a day for 5 days

	ANTIMALARIAL
(artemisinin-based combination therapy [ACT])
	Test on admission; 

Repeat test later if initial test negative and malaria suspected. 

If no test, treat based  on symptoms. 
	All beneficiaries
	Artesunate (AS) 50 mg 

and Amodiaquine (AQ) 153 mg:

½ AS and ½ AQ

1 AS and 1 AQ
	Once a day

for 3 days

	ANTIHELMINTHIC DRUG
	After 1 week

If signs of re-infection appear, an antihelminthic drug can be given again after three months.
	< 12 months
	DO NOT GIVE
	NONE

	
	
	<10 kg

≥10 kg
	Albendazole 200 mg or
Mebendazole 250 mg

Albendazole 400 mg or
Mebendazole 500 mg
	Single dose

	MEASLES VACCINATION
	Inpatient care: On admission and discharge

Outpatient care: On week 4 (or upon discharge)

In case of measles epidemic, a measles vaccination is given on admission and repeated on week four (or upon discharge). If the child receives a measles vaccination before the age of 12 months, a repeat vaccination is given at the age of 12 months.
	From 6 months
	Standard
	Single dose, or repeated dose**

	VITAMIN A SUPPLEMENTATION
	On week 4 (or upon discharge)
Children with bilateral pitting oedema should not be given vitamin A until discharged. In case there are signs of vitamin A deficiency, children are referred and treated in inpatient care (see National Guidelines).
	6 months 

 ≥12 months
	100,000 IU

200,000 IU
	Single dose


*
Iron and Folic Acid:

· In outpatient care iron and folic acid should not be given. In case severe anaemia is identified according to the national Integrated Management of Childhood Illness (IMCI) guidelines, the child is referred and treated in inpatient care (see National Guidelines). 

· In inpatient care, if the child is on a therapeutic milk diet, he/she is given folic acid 5 mg on day one and 1 mg per day from day two onwards until discharge and iron 3 mg/kg bodyweight/day after two days on F100, when gaining weight. If the child is on a RUTF diet, neither folic acid nor iron is given. 

· Iron and folic acid should never be provided together with a malaria treatment. Malaria is treated first.

